
 
 

ORDER NO. R3-2014-0033 
NPDES NO. CA0049224 

 
The following Discharger is subject to waste discharge requirements (WDRs) set forth in this 
Order: 

Table 1. Discharger Information 

 
Table 2. Discharge Location 

 
Table 3. Administrative Information 

 
I, Kenneth A. Harris Jr., Executive Officer, do hereby certify that this Order with all attachments is a 
full, true, and correct copy of an order adopted by the California Regional Water Quality Control 
Board, Central Coast Region on September 25, 2014. 

 

 

 
 ________________________________________ 

Kenneth A. Harris Jr., Executive Officer 

Discharger City of San Luis Obispo 
Name of Facility Water Resource Recovery Facility 
[...]
G. Recycling Specifications ................................................................................................... F-27 

V. Rationale for Receiving Water Limitations ................................................................................ F-27 
A. Surface Water ................................................................................................................... F-27 
B. Groundwater ..................................................................................................................... F-27 

VI. Rationale For Monitoring and Reporting Requirements ............................................................ F-27 
VII. Rationale for Provisions ........................................................................................................... F-29 

A. Standard Provisions .......................................................................................................... F-29 
B. Special Provisions............................................................................................................. F-29 

1. Reopener Provisions .................................................................................................... F-29 
2. Special Studies and Additional Monitoring Requirements ............................................. F-29 
3. Best Management Practices and Pollution Prevention .................................................. F-30 
4. Construction, Operation, and Maintenance Specifications ............................................ F-30 
5. Special Provisions for Municipal Facilities (POTWs Only) ............................................. F-30 



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-2 
 

6. Other Special Provisions .............................................................................................. F-31 
7. Compliance Schedules – Not Applicable ...................................................................... F-31 

VIII. Public Participation ................................................................................................................... F-31 
A. Notification of Interested Parties ....................................................................................... F-31 
B. Written Comments ............................................................................................................ F-32 
C. Public Hearing .................................................................................................................. F-34 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-34 
E. Information and Copying ................................................................................................... F-34 
F. Register of Interested Persons .......................................................................................... F-35 
G. Additional Information ....................................................................................................... F-35 

 
Tables 

 
Table F-1. Facility Information ......................................................................................................... F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................ F-5 
Table F-3. Compliance Summary .................................................................................................... F-7 
Table F-4. Basin Plan Beneficial Uses ............................................................................................. F-8 
Table F-5. Technology-Based Effluent Limitations ......................................................................... F-13 
Table F-6. Summary of RPA Results ............................................................................................. F-15 
Table F-9. Calculation of Human Health WQBELs ......................................................................... F-20 
Table F-10. Summary of Final Effluent Limitations ........................................................................... F-26 
  



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-3 
 

ATTACHMENT F – FACT SHEET 
 
As described in section I of this Order, the Central Coast Water Board incorporates this Fact Sheet as 
findings of the Central Coast Water Board supporting the issuance of this Order. This Fact Sheet 
includes the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 
The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 3 400107001 
Discharger City of San Luis Obispo 
Name of Facility Water Resource Recovery Facility 

Facility Address 
35 Prado Road 
San Luis Obispo, CA 93401 
David Hix 

Facility Contact, Title and 
Phone 

David Hix, Deputy Director, Utilities, Wastewater, (805) 781-7039 

Authorized Person to Sign and 
Submit Reports 

David Hix, Deputy Director, Utilities, Wastewater, (805) 781-7039 

Mailing Address 879 Morro Street, San Luis Obispo, CA 93401 
Billing Address SAME 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program Y 
Recycling Requirements Master Permit for Reclamation Order No. R3-2003-0081 
Facility Permitted Flow 5.1 million gallons per day (MGD) 
Facility Design Flow 5.1 million gallons per day (MGD) 
Watershed Estero Bay Hydrologic Unit 
Receiving Water San Luis Obispo Creek 
Receiving Water Type Inland surface water 
 

A. The City of San Luis Obispo (hereinafter Discharger) is the owner and operator of the City of 
San Luis Obispo Water Resource Recovery Facility (hereinafter Facility), a wastewater 
treatment facility. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-4 
 

B. The Facility discharges wastewater to San Luis Obispo Creek, a water of the United States. 
The Discharger was previously regulated by Order No. R3-2002-0043, National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0049224, adopted on March 31, 2002, 
and modified on March 25, 2005, which has been administratively extended. Attachment B 
provides a map of the area around the Facility. Attachment C provides a flow schematic of the 
Facility. 

Prior to making any change in the point of discharge, place of use, or purpose of use of 
treated wastewater that results in a decrease of flow in any portion of a watercourse, the 
Discharger must file a petition with the State Water Board, Division of Water Rights, and 
receive approval for such a change. The State Water Board retains the jurisdictional authority 
to enforce such requirements under Water Code section 1211. 

C. The Discharger filed a report of waste discharge and submitted an application for reissuance 
of its WDRs and NPDES permit on November 29, 2006.  

II. FACILITY DESCRIPTION 
The Discharger owns and operates a wastewater collection, treatment, and disposal system for the 
City of San Luis Obispo, California Polytechnic State University, and the San Luis Obispo Airport, 
including a population of approximately 40,000 individuals. The WRF design daily average flow 
capacity is 5.1 million gallons per day (MGD). 
 
A. Description of Wastewater and Biosolids Treatment and Controls 

The Discharger owns and operates a publicly owned treatment works. The treatment system 
consists of mechanical screening, grit removal, primary settling, biofiltration, secondary 
settling, nitrification, final settling, cooling using evaporative cooling towers, dual media 
filtration, and chlorination/dechlorination. 

Solids are thickened in a dissolved air flotation thickener and stabilized in anaerobic digesters. 
During the drier parts of the year the sludge is placed in drying beds, dried and stockpiled to 
await disposal.  A belt press is used for the remainder of the year.  Biosolids are hauled off-
site by a contractor for composting.  Finished compost is sold to agricultural, horticultural, 
and/or landscape operations. 

California Polytechnic State University and the San Luis Obispo County Airport retain 
ownership and direct responsibility for wastewater collection and transport systems up to the 
point of discharge into the wastewater treatment plant and/or interceptors owned and 
operated by the City of San Luis Obispo.  It is incumbent upon these local sewering entities to 
protect the environment to the greatest degree possible and ensure their local collection 
systems, as well as the receiving sewerage system, are protected and utilized properly.  This 
responsibility includes preventing overflows and may include restricting or prohibiting the 
volume, type, or concentration of wastes that might be added to the system. 

B. Discharge Points and Receiving Waters 
The Facility is located in Section 10, T31S, R12E, MDB&M, as shown in Attachment B to this 
Order. Treated municipal wastewater is discharged at Discharge Point 001 to San Luis Obispo 
Creek, a water of the United States, at a latitude of 35° 14ʹ 10ʺ N and longitude 120° 40ʹ 45ʺ 
W. 

 

 

 



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-5 
 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in the existing Order for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of the 
previous Order (i.e., January 2008 through December 2012) are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitations Monitoring Data (January 2008-
December 2012 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Instantaneous 
Maximum 

Highest 
Monthly 
Average 

Highest 
Weekly 
Average 

Highest 
Daily 

Discharge 

BOD5 

mg/L 10 30 50 --- 13.6 13.7 NA 
lb/day [1] [2] [3] --- 374 804 NA 

% 
removal Not less than 85% removal rate 93.1[4]  NA NA 

TSS 

mg/L 10 30 75 --- 19 24.9 NA 
lb/day [2] [3] [5] --- 673 2099 NA 

% 
removal Not less than 85% removal rate 95.6[6]   NA NA 

Oil and 
Grease 

mg/L 5 --- 10 --- 6 NA 16 
lb/day [7] --- [8] --- 405 NA 1372 

Dissolved 
Oxygen 

mg/L --- --- --- 4.0 NA NA 0.3[9] 

pH s.u. Between 6.5 and 8.3 at all times 6.6 to 7.8 
Fecal 
Coliform 

MPN/10
0 mL --- 2.2 --- --- --- 22 --- 

Total 
Coliform 

MPN/10
0 mL --- 23 --- 240 --- 7.9 130 

Settleable 
Solids 

mL/L 0.1 --- --- --- NA NA < 0.1 

Chlorodibro
momethane
[10] 

µg/L 0.4 --- 0.8 --- NA NA 13.8 

Dichlorobro
momethane
[10] 

µg/L 0.6 --- 1.1 --- NA NA 30.8 

Selenium µg/L 4.1 --- 8.2 --- 4.1 NA 4.1 
Bromoform µg/L 4.3 --- 8.6 --- 1.9 NA 1.9 
Cyanide µg/L 4.3 --- 8.6 --- 4.0 NA 4.0 
Aluminum µg/L --- --- --- 1,000 NA NA 40 
Barium µg/L --- --- --- 1,000 NA NA 36.2 
Fluoride µg/L --- --- --- 2,000 NA NA 900 
cis-1,2-
Dichloroeth
ylene 

µg/L --- --- --- 6 NA NA NA 

Methyl-tert-
butyl ether µg/L --- --- --- 13 NA NA < 1 

Styrene µg/L --- --- --- 100 NA NA < 0.5 
Trichloroflu
oromethan
e 

µg/L --- --- --- 150 NA NA < 1 

1,1,2- µg/L --- --- --- 1,200 NA NA < 0.5 



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-6 
 

Parameter Units 

Effluent Limitations Monitoring Data (January 2008-
December 2012 

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Instantaneous 
Maximum 

Highest 
Monthly 
Average 

Highest 
Weekly 
Average 

Highest 
Daily 

Discharge 
Trichloro-
1,2,2-
Trifluoroeth
ane 
Xylenes µg/L --- --- --- 1,750 NA NA 0.5 
Alachlor µg/L --- --- --- 2 NA NA < 0.2 
Atrazine µg/L --- --- --- 3 NA NA < 0.5 
Bentazon µg/L --- --- --- 18 NA NA < 2 
Carbofuran µg/L --- --- --- 18 NA NA < 5 
2,4-D µg/L --- --- --- 70 NA NA < 2 
Dalapon µg/L --- --- --- 200 NA NA < 10 
Dibromochl
oropropane µg/L --- --- --- 0.2 NA NA NA 

Di (2-
ethylhexyl) 
adipate 

µg/L --- --- --- 400 NA NA < 5 

Di (2-
ethylhexyl) 
phthalate 

µg/L --- --- --- 4 NA NA NA 

Dinoseb µg/L --- --- --- 7 NA NA < 1 
Diquat µg/L --- --- --- 20 NA NA < 2 
Endothall µg/L --- --- --- 100 NA NA < 40 
Ethylene 
Dibromide µg/L --- --- --- 0.05 NA NA NA 

Glyphosate µg/L --- --- --- 700 NA NA < 20 
Methoxychl
or µg/L --- --- --- 40 NA NA < 0.1 

Molinate µg/L --- --- --- 20 NA NA < 2 
Oxamyl µg/L --- --- --- 200 NA NA < 5 
Picloram µg/L --- --- --- 500 NA NA < 1 
Simazine µg/L --- --- --- 4 NA NA < 1 
Thiobencar
b µg/L --- --- --- 70 NA NA < 1 

2, 4, 5-TP 
(Silvex) µg/L --- --- --- 50 NA NA < 1 

Footnotes to Table F-4: 
Source: San Luis Obispo Water Reclamation Facility Modified Order No. R3-2002-0043.  Effluent data from January 2008 to 
December 2012 retrieved from CIWQS and ICIS. 
[1]  Determined by multiplying 10 mg/L times the measured flow rate discharged to San Luis Obispo Creek. 
[2]  Determined by multiplying 30 mg/L times the measured flow rate discharged to San Luis Obispo Creek. 
[3]  Determined by multiplying 50 mg/L times the measured flow rate discharged to San Luis Obispo Creek. 
[4] This value represents the lowest reported value of the minimum percent removal of BOD. 
[5]  Determined by multiplying 75 mg/L times the measured flow rate discharged to San Luis Obispo Creek. 
[6] This value represents the lowest reported value of the minimum percent removal of TSS. 
[7]  Determined by multiplying 5 mg/L times the average monthly measured flow rate discharged to San Luis Obispo Creek. 
[8]  Determined by multiplying 10 mg/L times the monthly average daily maximum measured flow rate discharged to San Luis 

Obispo Creek. 



CITY OF SAN LUIS OBISPO ORDER NO. R3-2014-0033 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0049224 
 

 
ATTACHMENT F – FACT SHEET F-7 
 

[9] This value represents the lowest reported value of the minimum dissolved oxygen reported concentrations. 
[10]  Final effluent limitations contained in Time Schedule Order R3-2010-0013. 

mg/L = milligrams per liter 
µg/L = micrograms per liter 
lb/day = pounds per day 
ND = non-detect 
NA = not available 

 
D. Compliance Summary 

A review of the available effluent monitoring data, submitted in the Discharger’s self-
monitoring reports for the period from January 2008 through December 2012, indicate that the 
Discharger had effluent limitation violations for BOD, TSS, oil and grease, and fecal coliform. 
The values reported in exceedance of effluent limitations are summarized in the table below. 

Table F-3. Compliance Summary 
Monitoring 

Period Violation Type Pollutant Reported 
Value 

Permit 
Limitation Units 

March 2008 7-sample median Fecal Coliform 22 2.2 MPN/100 ml 
July 2008 Monthly Average BOD 13.6 10 mg/L 

December 2008 Monthly Average TSS 19 10 mg/L 
November 2009 Monthly Average Oil & Grease 6 5 mg/L 
January 2010 Daily Maximum Oil & Grease 16 10 mg/L 

December 2010 Monthly Average TSS 10.3 10 mg/L 
 

E. Planned Changes 
The Discharger will be upgrading the facility to address both nitrogen and trihalomethanes in 
order to meet the final effluent limitations in this permit.  Nitrogen removal will address the 